Model: Premium 5395 TR/WA Part Number: 90066259 Year: 2017



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

7 1 416241 BYJLE FOR FREMTRAK RING

8 1 416242 BYJLE FOR STOP RING

9 1 416243 SOFTGRIP HANDLE

10 1 416244 STYRR@R @VRE GUIDE TUBE

11 1 416245 BESLAG BRACKET

12 2 436340 SKRUE M6x50 SCREW M6x50

13 1 416162 GASKABEL THROTTLE CABLE

14 5 11gb/t9716 SKIVE M6 WASHER M6

15 2 90100661 MJTRIK M6 NUT M6

16 1 425819 KOBLING+STOP KABEL CABLE

17 2 90102889 STALBOLT M6X40 STEEL BOLT M6X40

18 1 416161 HOLDER FOR STARTSNOR HOLDER

19 1 416168 HANDTAG HANDLE

20 2 416165 AFSTANDSB@S SPACER GLAND

21 2 416166 PIN PIN

22 1 416248 STYRRQR UNDER GUIDE TUBE

23 2 436341 NYLON LASE M@TRIK M8 NYLON INSERT LOCK NUT
M8MM

24 2 416171 HANDTAG HANDLE

25 2 416176 BGS BUSHING

26 2 416173 FJEDER SPRING

27 2 416174 FIJEDERSPLIT SPRING COTTER

28 2 436342 FIJEDER SPRING PIN

31 2 90102310 PLANSKIVE M8 FACE PLATE M8

53 2 90100088 BRZADDEBOLT 8.8 M8X35 CARRIAGE BOLT M8X35

140 2 436343 CLIP 5MM E-CLIP 5MM

141 2 416167 SKRUE SCREW

142 2 416250 B@S BUSHING

143 2 416177 KABELHOLDER CABLE HOLDER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

14 2 90102309 PLANSKIVE M6 FACE PLATE M6

15 2 90100661 MJTRIK M6 NUT M6

23 10 436341 NYLON LASE M@TRIK M8 NYLON INSERT LOCK NUT
M8MM

29 1 416181 UDKASTERKLAP DISCHARGE CHUTE

30 1 416251 FIJEDER SPRING

31 4 90102310 PLANSKIVE M8 FACE PLATE M8

32 1 436344 BAG COVER ROD, REAR COVER

33 1 436345 LASESKIVE STAR TYPE LOCK 8

34 1 416253 SKAERM GUARD

35 2 90122133 FLANGEBOLT M6X30 COLLAR BOLT M6X30

36 1 436346 FLANGE BOLT M5x12MM HEx HD. FLANGE BOLT
M5x12MM

37 1 436347 SKIVE M5 WASHER 5

38 1 436348 SKIVE M5 WASHER 5

39 1 416254 SKAERM GUARD

40 1 416255 SKZARM GUARD

41 1 416256 GUMMIRING RUBBER RING

42 1 416257 STYRHOLDER H@JRE GUIDE HOLDER

43 2 90122150 FLANGEBOLT M8X20 COLLAR BOLT M8X20

44 2 90122152 FLANGEBOLT 8.8 M8X30 COLLAR BOLT M8X30

45 1 416258 BESLAG BRACKET

46 1 416259 STYRHOLDER VENSTRE GUIDE HOLDER

47 1 436349 COVER COVER

48 1 436350 HANDTAG HANDLE PAD

49 1 416262 VASKESTUDS NOZZLE PIPE

50 1 416263 BESLAG BRACKET

52 1 436351 BAGPLADE REAR GUARD

53 2 90122160 FLANGEBOLT 8.8 FZB M8X40 COLLAR BOLT M8X40

54 1 416265 BESLAG BRACKET

55 2 436352 SKRUE M6X16 SELF TAPPING SCREW M6*16

56 2 436353 SKRUE M5X8 CROSS RECESS HEAD
SCREW M5*8

57 2 90100660 MZTRIK M5 NUT M5

58 1 416266 SKINNE VENSTRE PLATE

59 2 436354 SKRUE M6X20 CROSS RECESS HEAD
SCREW M6*20

60 4 436355 SKRUE M6X16 SELF TAPPING SCREW M6*16

61 1 416267 PLADE UNDER PLATE

62 3 436356 SKRUE M4.2X22 SELF TAPPING SCREW
ST4.2%22

63 4 436357 SKRUE M4.2X32 SELF TAPPING SCREW
ST4.2*32

64 2 436358 SKRUE M4.2X19 SELF TAPPING SCREW
ST4.2*19

65 1 416269 KLIPPESKJOLD CUTTING DECK

66 2 90102729 SATBOLT M6X20 SET BOLT M6X20

67 1 416270 PLADE PLATE

68 1 416271 SKINNE HZJRE PLATE

69 1 416272 BIOPLUG MULCING PLUG

109 1 436359 GRAS COVER FOR GRASS COMB

FRONTAKSEL




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

110 1 436360 LABEL PLADE LABEL PLATE

111 1 436361 FRONT PANEL FRONT PANEL

112 1 416273 KILEREM A762 V-BELT A762

113 1 436362 O-RING 11.2X2.65 O-RING SEAL 11.2*2.65
114 2 436363 PIN2x16 PIN2x16

118 2 90102750 SATBOLT 8.8 M8X50 SET BOLT M8X50

119 1 90102922 STALBOLT 8.8 M8X75 STEEL BOLT M8X75







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

14 4 11GB/T9716 SKIVE M6 WASHER M6

15 4 90100661 MJTRIK M6 NUT M6

23 4 90100662 MZTRIK M8 M8 NUT M8

31 4 90102310 PLANSKIVE M8 FACE PLATE M8

55 4 436352 SKRUE M6X16 SELF TAPPING SCREW M6*16

70 1 416275 SPLIT COTTER

71 1 436364 FIEDER STIFT SPRING PIN

72 1 436365 GEAR BOX GEAR BOX

73 1 436366 HJULKAPSEL HUB CAP

74 2 90122148 FLANGEBOLT M8X16 COLLAR BOLT M8X16

75 2 436367 BAGHJUL 11" "REAR WHEEL 11"

76 1 416224 PALHJUL VENSTRE RATCHET WHEEL

77 1 416213 PALHJUL HGJRE RATCHET WHEEL

78 2 436368 SKIVE WAVE WASHER 12

79 1 416214 STOVDAKSEL FOR BAGHJUL | DUST CAP

80 1 416278 B@S BUSHING

81 2 416279 LEJEHUS BEARING HOUSING

82 2 436369 SKIVE WASHER 12

83 1 416280 BAGAKSEL REAR AXLE

84 1 416281 KONTAKT SWITCH

85 1 416282 HANDTAG HANDLE

86 1 416283 AKSEL TIL HGJDEJUSTERING | HEIGHT ADJUSTMENT

87 1 416284 FJEDER SPRING

88 1 416285 HZJIDEJUSTERING HEIGHT ADJUSTMENT

89 2 416286 JUSTERINGSPLADE PLATE

90 1 416287 FORBINDELSESSTANG ROD

91 1 416288 SPLIT COTTER

92 1 416289 FORBINDER CONNECTOR

93 2 436370 HJULKAPSEL HUB CAP

94 2 436371 8" HJUL "8"" WHEEL"

95 2 416290 FIJEDER SPRING

96 4 416291 KRAVE SLEEVE

97 2 416292 BESLAG FORHJUL BRACKET

98 4 430793 BOLT M6X30 M6X30 BOLT M6*30

99 8 416227 LEJE BEARING

100 1 436372 FJEDER TRANSMISSION TENSION
SPRING

101 2 416294 SKIVE WASHER

102 1 416295 PLADE PLATE

103 1 90102310 PLANSKIVE M8 FACE PLATE M8

104 2 436373 CLIPS E-CLIP

105 1 416296 FORHJUL SPINDEL STEM

106 2 436374 SKIVE WASHER

107 1 416260 KRAVE SLEEVE

108 3 416234 FIEDERSPLIT SPRING COTTER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

130 1 416299 B@S BUSHING

131 1 416297 KNIVHOLDER BLADE HUB

132 1 416298 KNIV BLADE

133 1 416238 SKIVE FOR KNIV WASHER

134 1 416239 STALBOLT FOR KNIV STEEL BOLT

135 1 436375 BIO KNIV MULCHING BLADE

120 1 416300 OPSAMLER COLLECTOR

121 1 436376 GRASOPSAMLER PLAST GRASS BAG COVER
COVER

122 1 436377 GRAESOPSAMLER HANDTAG GRASS BAG HANDLE

123 2 436378 PIN 2.5X13 PIN 2.5*13

124 1 436379 GRASOPSAMLER POSE GRASS BAG ASSEMBLY

125 1 436380 INDIKATOR PLADE ACCESS PLATE

126 1 435710 MOTOR B&S DOV750EX ENGINE
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